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No.: RZUN2019-5664

for Wl 5

TEST REPORT

UN38.3
NAME OF SAMPLE: welder Battery pack
ETEZ S INEERGIERAE

Shanghai HI-ZONE Welding Equipment

CLIENT: Manufacture Co.,Ltd.
RFE AL AN SRR R R A i A R A A
CLASSIFICATION OF TEST: Commission Test
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TEST REPORT
No.:RZUN2019-5664 Page 2 of 14 Pages

Type/Model:

Name of samples: welder Battery pack 24k - 18650 20S4P 10AH 74V

> /—(.‘El . Q
e 74V 10000mAh 740Wh
Color: Black Physical shape: Prismatic
FE Bt B FEMIIR: MATETE
Commissioned by: Shanghai HI-ZONE | Manufacturer: Shanghai HI-ZONE
Welding Equipment Manufacture Co.,Ltd. Welding Equipment Manufacture Co.,Ltd.
ZAERAL: BRI R AR & i A B A 7 G R A SRR A A PR A
Commissioner address:A-2nd Floor,No.99-

Manufacturer address:A-2nd Floor,N0.99-3,Shenmei
Road,Zhoupu,Pudong ,Shanghai CHINA
)3 P ol AV AR X R B % 99 S 3A2 B

3,Shenmei Road,Zhoupu,Pudong ,Shanghai CHINA
ARl b A0 X R BUL MR 99 JF 3A2

B
Classification of test: Commission Test Quantity of sample: 8 battery packs, 30 cells
RS ZEFEI FEamER: 8 M, 30 A HLS

Tested according to: Sample identification:
TR FE SR IR P75 b 1#~b8#, c1#~c30#
ST/SG/AC.10/11/Rev.6/Amend. 1/Section 38.3 MRS o

Means of receiving: Submitted

Receiving date: by commissioner

2R H . -12- o NN
HAEH . 2019-12-24 A Ry~
Completing date: Test item: 7items
sEfH#: 2020-01-16 MRITH = 7 3

Test conclusion:
R 25 14 -

The welder Battery packs submitted by Shanghai HI-ZONE Welding Equipment Manufacture Co.,Ltd. are
tested according to Section 38.3 of the Sixth revised Edition Amendment 1 of the Recommendations on the
Transport of Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3).
The test items are full items. The test results comply with the relevant requirements of the standard.

H AT SR IR R e G A IR m AR AR AL st 2, M e JE R RIS F ) WAS) I AR AE T
MEENEIT B IE 1 55 38.3 WFREAT RN, 56 94001 U RS AR G K

Title: Manager
HEENIR S 23
Approved by: Reviewed by: Tested by:

Sidue ; .




Ref. No.:RZUN2019-5664
Description and illustration of the sample:
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FE i B At
The sample’s status is good
FEGR I R AT
Cell Dimensions/HL:t 5 : @18mm x 65mm
Test item Sample No. State Remark
T H FE g5 RE HE
b1 #~ba at first cycle, in fully charged states i
F AT B AR E YR E R RS
TA~T.5 after 25 cycles ending in fully charged
b5#~b8# states
% 25 NS 7o RO A ) 8 e A LRSS
at first cycle at 50% of the design rated
capacity
CH~COR | gy Ao 7 Hl P L 917 L B A
6 1 50% ]
| after 25 cycles ending at 50% of the
design rated capacity
CO#~CI0 | 55 25 Az 4 70 L FhL ) 30 70 L 4
JER ) 50%
at first cycle, in fully discharged states
CTU~C20% | e e Ot A e 2tk &5 ]
T.8 after 25 cycles ending in fully discharged
c21#~c30# | states -
% 25 NACE 7o RO A ) 58 e TBOR RS

Description of the deviation from the standard, if any:
D RANTT B BRI R 152 B

Remarks:

ik

Throughout this report a comma is used as the decimal separator.

Al L5 A N

The Batteries have not equipped with overcharge protection. According to commissioner, the
batteries are designed for use only in equipments, Which affords such protection, According to the UN38.3
standard, the sample is not subject to the requirements of overcharge.

ZHM R ket R BRI E, RERICTAY, ZAERMSOHE T R& T, W B R R
P3E, MRYE UN38.3 Bk, Tofiud B silial

LTC-R-4279-UN38.3-A2
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Photos of Samples and Labels/# & B8 F & ARiIH

Battery//#iitt  (18650_20S4P_10AH_74V 74V 10000mAh 740Wh)

LT s TR o e R o o B
AT P i e T 0 i P e i P B P i

LTC-R-4279-UN38.3-A2
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Photos of Samples and Labels/# & B8 F R AxiH

Inner Cell/ NS (SW18650-2500SP 3,65 2500mAh 9,125Wh )

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

B

Result

WL R

Requirements

PRAEER

Verdict
HlE

38.3.4

Procedure/Jllif 5 &

38.3.4.1

Test 1: Altitude simulation/Jllig 1: & EHEHL

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hours at ambient temperature (20+5°C)/ ¥ A AR IR EE N 2025°C, K75
FEJIAART 11,6kpa BRI AE AT 6 /N

Requirement/FriE 2K :

1 Cells and batteries Mass loss limit: <0,1% /£ i
Jii & 451 2<0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

FE a6 S5 T B% H He B2 ANIS T 156 /17 T 2% H s 19
90 % , b B SR ANIE F T 58 4 8056 HEL IR HL T AT F R

3 No leakage, no venting, no disassembly, no
rupture and no fire £ CHIR) MR ToHE
S TofRAA S TR LA T E K IR KA

The samples b1#~b8# :

No leakage, no venting, no
disassembly, no rupture and
no fire/4%% "5 A b1#~b8# 1
mn: LR BHEAR. G
. TR LR A KR
The data is shown in Table

11K IR A

38.3.4.2

Test 2: Thermal test/JUiR, 2: Hpdy

Test cells and batteries are to be stored for/H it 77-fif 2% 1440 F

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C (6h)
1T/ . — IR Ay 72+2°C(6h) —-40+2°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —40+2°C(12h)
IR ARt . — IR BB 9 7222°C(12h) —-40+£2°C(12h)

2 The maximum time interval between test temperature extremes is 30 minutes/i
i A i f K ] B IF ] 49 30min

3 This procedure is to be repeated 10 times/E & 10 XIGH

4 after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£5C)/fEA 45K )5, HULTE 20£5°CHIZM T W E 24 /N

Requirements/#y ik 3k

1 Cells and batteries Mass loss limit: <0,1% /F: &
iR E1k<0,1%
2 Open circuit voltage not less than 90%, The

requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

FE a6 S5 T B H He B2 ANS T 1256 717 T 2% H s 1
90 % , b B SR ANIE F T 58 4T85 HEL IR HL T AT F RS

3 No leakage, no venting, no disassembly, no
rupture and no fire

FEdh G NGIRR. THE. iR, R
LAk TedE KGR

The samples b1#~b8# :

No leakage, no venting, no
disassembly, no rupture and
no fire/4%*5 A b1#~b8# 11 Ff
mi: LIRS BHEAR. G
. TR BL R TEAE KILR
The data is shown in Table

11K IR A

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B PREE R WAL R Hl5E
Test 3: Vibration/i#lli& 3: #&3h

1 Cells and batteries are firmly secured to the platform of the vibration machine /H
AR AR [ M 2 AR RS & (B |k

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/#E#ILLIETZ L, L 7HZ #8400
£ 200Hz, RELERD R 7THZ 3—MER, —DMEHFFS: 15 7380 B0 2ol #1%
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / %f T HUSFI/N S . A 7Hz JF4h, LA 1g, [
TE DTS B R, HEIAF] 18Hz. ARSI IRIELRIFE 0.8mm (L kg 1.6mm)
I HARZ I I E B I 8g, MUEEIEE (K% 50HZ) o KRG TREF 8gn HIIEAE i
[, BRI NE 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and

the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is

increased to 200Hz. / X} T K& M 7Hz FFiG, DL 19, MIUEEAE I LR FFAN
38343 a5, mEILF 18Hz, AEARIGEFE 0.8mm CAfiEs 1.6mm) I AgiEkimE | ©
BB 2g, PG AR (K% 25HZ) o SRJGTREF 29, PSR, HRIMizRY
Jin#| 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /UAIRS] )3 A —AN Ty ) 06 20 2 3 ELRE S b
PE, XA S =S EAREEE DT H EIERS 12 Ik, AT 3 AR, SR 9 /N
B

Requirements/#y ik 3k

1 Cells and batteries Mass loss limit: <0,1% /#f &
T B 1512:<0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to e - .
test cells and batteries at full discharged states. nno ﬂ%ﬁgﬁ%%ﬁ:%%g
N n i . : X ~ VAN

B AR B0  TF  HR RAE T BRI R | T e e )
90 % , Wb B SR ANTE F 58 42 T35 L HA) HL T AT F RS

3 No leakage, no venting, no disassembly, no

The samples b1#~b8#:

No leakage, no venting, no
disassembly, no rupture and

The data is shown in Table

rupture and no fire 150 LR 1
FESL CR) NEIRW. THES. k. Bz
PLR T KIS R

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3
Requirements
PRAEE R
Test 4: Shock/#ll iR 4: M7

1 Test cells and batteries shall be secured to the testing machine/LL & [H () 42 [

SE A FEL RS RT LV it 1) 4 BB T A R 18T

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,

and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine

shock of peak acceleration of 50 g,, and pulse duration of 11 milliseconds. / X} 44~
A LAEEAE Y 1500, M IESZ R MR fE R o, kb 474: 6 280, KAHEGE iy

KINIESE 50g, FHRKRFEE I [A] 11 Z 80 1) 1R 52 it

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150

100850

mass

Verdict
HlE

Result

WL R

Clause

B

gn (or Acceleration(g,)= ( ] , Which is smaller) and pulse duration of 6

milliseconds, large batteries shall be subjected to a half-sine of peak acceleration

30000

of 50 g, (or Acceleration(g,)= (
mass

j , Which is smaller) and pulse duration of

11 milliseconds/sH A B3t LG A 150g, (545 F“W”]¢mﬁ¢@>m$m

mass

I, B 6 AP, A A4 2 I 50g, (5
38.3.4.4 30000 N ‘ U "
( j*mﬁ¢@>ﬁ%ﬁﬁfme1%wm¥E%ﬁW$o

mass

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/4&:A™ i B% F iyt 2H.
JRAE = AN T AR I B AR Rt 22 5 7 A B AE D7 TRl 42 32 IRl i, 3R R IR DT M 45 =1k
i, BILERZ 18 kb .
Requirements/briEE K ;

1 Cells and batteries Mass loss limit: <0,1% /£
i & 451 2<0,1%

2 Open circuit voltage not less than 90%, The

requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

B bl 56 e T % R 2 AN IR T 6 AT T B L S
90 % , L E R ANIE H T 58 42 T35 Fi D FEL VL AT FL

The samples b1#~b8# :
Acceleration= 139,26g, No
leakage, no venting, no
disassembly, no rupture and
no fire/%i 5 A b1#~b8# ¥
)

HA$

U E Ik E= 139,269,

3 No leakage, no venting, no disassembly, no
rupture and no fire

FEdh G NGIRWR. JToHE. iR, R
LAk TeE KGR R

Tt THR . iRk, 6
WL T KIS
The data is shown in Table

11K IR A

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

B

Requirements Result

PRAEEIR WL R

Verdict
HlE

38.3.4.5

Test 5: External Short Circuit/Jllif 5 #MZ4E &

1 The cell or battery to be tested shall be heated for a period of time necessary to
reach a homogeneous stabilized temperature 57+4°C /fin# Bt ml e il RE  H 3R
JERSEAE 57+4°C

2 the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, or in the case of the large batteries, has decreased by half
of the maximum temperature increase observed during the test and remains below
that value. M4FEG IEFRAH/NT 0,1Q L BRI AT RIS, FE S AN RIR K
23 57+4°C 2 G ORFFFLBOIRAS 1 /NN B by TR, H i 8 B AIK 2 f vale TH
fELIR — 22 I S0 £

3 the cell or battery must be observed for a further six hours for the test to be
concluded, /5 HER B Lt 06 25— P ISR 6 AN/ NI A e R 45k

Requirements/briEE K ;

During the test and within six hours after test ,the The samples b1#~b8# :
cells or batteries no disassembly, no rupture
FEMRIE FE A L e 2 J5 6 /NP, HUS LIRSS | and no fire/4i 5 b1#~b8#
1. External temperature not exceed 170°C MIFE . JCMRAR . JERE B
I
SN BEA L 170°C BIA KNS

The data is shown in Table

1.1 8hE WA 1

2. No disassembly, no rupture and no fire.

TofffhR. TORERATE KGR E

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

B

Requirements Result

PRAEEIR WL R

Verdict
HlE

38.3.4.6

Test 6: Impact / Crush / iR, 6: #EH/F/E

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
o GEMHTEARANT 18 Z KM RIA: Y /i)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
A5 TR 0 A I A 0 A BROE — P 6 1

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./#—E &N
15,8mm FIAGME IS il b RCE S, KPR 9,1kg IR 61+2,5cm
R e LT T B

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm = 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is
to be subjected to only a single impact./ #52# & FRE, AN 5 T HH [ R 1 °F
1T EMIBAE RO AR 15,820,1 KB MR TTKAMEE., - MAFERE
EaRVC i T

Requirements/fx i 23K :
1 Cells external temperature not exceed 170°C.H & | The samples c1#~c10#:

s A 5 2 T A 170°C no disassembly and no firef
2 No disassembly, no fire within six hours of this % 579 cA#~CTO0# I i
test Tofftd . T KIS
RIOHIR 6 N2, HSAR S ASEIAR | |0 e ool I Tadle
RITEH KGR A ' -

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ GER TR, 8%, Wm/dln i M B2 T 18 2K E A /i)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below

is reached. / K LIt BRI A B M BCEE P N1 T (A1 B e, 55 J1BEB MR, fE58
AN S PR RZN 1,5 KD . BPERFEERT, BEEIHIMLLT =M
(a) The applied force reaches 13 kN + 0,78 kN. / Jiti il ] 7715 %] 13kN+0,78kN

(b) The voltage of the cell drops by at least 100 mV/, /il i) i & T B2 /> 100 24K
(c) The cell is deformed by 50% or more of its original thickness./H 45 ik J5 4
JE £ 1Y) 50%LA |

2. A prismatic or pouch cell shall be crushed by applying the force to the widest

side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the

longitudinal axis. k& BAS 2 Hath N M B3 T 0 — Tt s o 2040 /88 T 72 rE it o ML
PR R [R5 9\ S 7 L 170 i

Requirements/briEE K ;

1 Cells external temperature not exceed 170°C.Hi.ts
B REL B v SR TR AN B I 170°C

2 No disassembly, no fire within six hours of this -

test
WIGLE G 6 N/ P, HUSFER A1) s MG f
AT E KR KA

N/A

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

B

Requirements Result

PRAEEIR WL R

Verdict
HlE

38.3.4.7

Test 7: Overcharge/fllix, 7: it 7

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/LL 2 {5 il it | HEFE 1) B R FFEE 78 H FE LN A 78 FL
2 The minimum voltage of the test shall be as follows/ iR % /Iy HLE WL K 3¢

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V/ i
J R MEER R R A 18V, AN i/ 7
HLR S S | ZXbR JE B OK 78 H FE S R A B 2 22V
BN

b) When the manufacturer’s recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1,2 times the maximum charge
voltage/ IR FHEH KA R HE#E 18V, ATl
FR) i /0N 70 H HEL R B | K bR E B O AR FL R R Y 1,2
o

3 Tests are to be conducted at ambient temperature
20+£5°C, The duration of the test shall be 24
hours/20+5°C (IR EEIRJE T, IRIRFFLE 24 /N

Requirements/br i 25K

No disassembly and no fire within seven days of
this test

WIS SRS AR S 7 RN, BRI A
KGR i

N/A

38.3.4.8

Test 8: Forced discharge/illiz 8: 5& &

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,

20+5°CIPA R E T, B A BB RAE 12V I ER B R BT SR B0R, IWEIR
YRR A48 B4 BRI A F AT I | 4 78 B S KB AT

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the
initial test current (in ampere)

$5 58 BT8R R VAT IR o A BERAE UK RS b 5 T K/ T R A BORBRAT R L
ISR R ] D O BUE FERR AR IR (28 .

Requirements/Frif 55K : The samples c11#~c30#:

. ) - no disassembly and no
No disassembly and no fire within seven days of fire/% = Jy c114~c30# 1K

this test
D: /TZIS\ ! EI_IL
RIGRER R AIRRR 7 RN, BERAERNES | The dff is Shiﬁﬁf{je

KGR 3.4E Wk 3

LTC-R-4279-UN38.3-A2
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Table1: T1~T5/ % 1. il 1~i%k: 5

Test 5:
N External
Mass ocv Tessitn;lt.",:tlit:)t:/de Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Short
Sample | priorto | priorto | ik 1: FiAEHL WA 2: et W 3: 383 W 4: phet S
No. test /X | test/ik i
B | RETR | RETH Change
B(kg) (V) Mass loss(%) | ratio Mass loss(%) g:ir:\)nge Mass loss(%)| Change ratio | Mass loss(%) C?:t?c?e Tzaogw)p '
= =L 0, =el= A= 0, e == 0, 0, = =L 0,
iR AR (%) %(J;%)H: JoT A7 2K (%) L L (%) JIERK(%) | HEH(%) R AR (%) L L (%) B (1C)
(2]
b1# 5,210 83,335 0,000 100,00 0,000 98,76 0,000 100,00 0,000 100,00 57,8
b2# 5,210 83,346 0,000 100,00 0,000 98,75 0,000 100,00 0,000 100,00 57,9
b3# 5,200 83,339 0,000 100,00 0,000 98,76 0,000 100,00 0,000 100,00 57,3
b4# 5,210 83,333 0,000 100,00 0,000 98,77 0,000 100,00 0,000 100,00 57,6
b5# 5,220 83,344 0,000 100,00 0,000 98,75 0,000 100,00 0,000 100,00 57,8
b6# 5,210 83,340 0,000 100,00 0,000 98,75 0,000 100,00 0,000 100,00 57,5
b7# 5,210 83,349 0,000 100,00 0,000 98,75 0,000 100,00 0,000 100,00 57,9
b8# 1,000 83,336 0,000 100,00 0,000 98,76 0,000 100,00 0,000 100,00 57,4

LTC-R-4279-UN38.3-A2
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Table2: Impact / % 2: $i
Sagz%e%.'\lo' c1# ot c3# cat c5# c6i# c7# ca co# c10#
|r:|§:::3§ﬂn gﬁ%ﬁgg&to&??t "1 3730 3,727 3,725 3,728 3,725 3.729 3,732 3.730 3.729 3,727
I D
W 6: fii T‘?’;‘ﬁ;((g)) 131,7 133,2 120,9 127,2 127.3 122,3 135,9 115,3 109,5 1271
(ITIL ) X
Table 3: Forced discharge / % 3. 5l i i
Sagpt'.e;"' c11# c12# c13# c14# 154 c16# 174 c18# c19# c20#
Test 8: ocv pprliqor to test
Forced [y | 3345 3,347 3,339 3,343 3,344 3,342 3,347 3,346 3,345 3,341
discharge / g "‘“HJI N\
Wi 8: 3% a;;pmec. ° c21# c224 c23# c24# c25# c26# c2T# c28# c20# c30#
il R LR
OCYV prior to test /
U () 3,346 3,348 3,342 3,345 3,346 3,344 3,343 3,346 3,345 3,343

LTC-R-4279-UN38.3-A2
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SN ST

Important

1. e Toks i 57 B & R R0
The test report is invalid without the official stamp of CVC.

2. REKRAEEBHEHFEIE, AR H AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AikELAEN . BN LRI TR
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. BIREIRBEICRL .
The test report is invalid if altered,

5. XA S A A G Nk 2 B TR A A A 2
o
Objections to the test report must be submitted to CVC within 15
days,

6. Ak A ORE AR S 15T
The test report is valid for the tested samples only.

7. HERORRRFEAE, PR, PR
“NIAFR B
As for the Verdict, “-" means “no need for judgement”, “P” means
‘pass” , “F” means “fail” and “N/A” means “not applicable”.

o bk PEOTMHREEBET R KIERE M35
Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou P. R.
China.

H  {%(Tel): 020 32293888
f&  FH(FAX): 020 32293889
M B 2 it (Post Code): 510663
E-mail: office@cvc.org.cn
http://www.cvc.org.cn

LTC-R-4279-UN38.3-A2
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